
 

Page 1 of 18 
 

 
March 13, 2017 
 
Jerald Marberry, Mayor  
City of Flippin 
PO Box 40       
Flippin, AR 72634 
 
RE:   City of Flippin POTW Inspections (Marion Co) 
 AFIN:  45-00021   Permit No.:  AR0021717 
                                      AR0021717C  
 
Dear Mayor Marberry: 
 
On January 5, 2017, I performed a Compliance Evaluation Inspection, an SSO/Collection System 
Inspection, and a State WWTP Construction inspection of the above-referenced facility in accordance 
with the provisions of the Federal Clean Water Act, the Arkansas Water and Air Pollution Control Act, 
and the regulations promulgated thereunder.   Copies of the inspection reports are enclosed for your 
records. 
 
Please refer to the “Summary of Findings” section of each of the attached inspection reports 
and provide a written response for each violation that was noted.  This response should be 
mailed to the attention of the Water Division Inspection Branch at the address at the bottom of this 
letter or e-mailed to Water-Inspection-Report@adeq.state.ar.us.  This response should contain 
documentation describing the course of action taken to correct each item noted.  This corrective 
action should be completed as soon as possible, and the written response with all necessary 
documentation (i.e., photos) is due by March 27, 2017. 
 
If I can be of any assistance, please contact me at mccabe@adeq.state.ar.us or (501) 682-0642. 
  
Sincerely, 
 

 
  
Kerri McCabe 
Inspector Supervisor 
Water Division 
 
cc:   Jerald Marberry, Mayor, City of Flippin, mayor@cityofflippin.com  
 JL Wagoner, Public Works Director, City of Flippin, cofmaintenance@hotmail.com   

  

mailto:Water-Inspection-Report@adeq.state.ar.us
mailto:mccabe@adeq.state.ar.us
mailto:mayor@cityofflippin.com
mailto:cofmaintenance@hotmail.com


Inspection Report:  City of Flippin POTW, AFIN: 45-00021, Permit #:  AR0021717 

Inspection Report Page 2 of 18 

 

WATER DIVISION INSPECTION REPORT 
AFIN: 45-00021  PERMIT #: AR0021717 DATE: 1/5/2017 
COUNTY: 45 Marion PDS #: 095796 MEDIA: WN 
GPS LAT:        LONG:        LOCATION: Entrance 

FACILITY INFORMATION INSPECTION INFORMATION 
NAME:  

City of Flippin POTW 
LOCATION:  

East Industrial Drive 
CITY:  

Flippin, AR 

FACILITY TYPE:  

1 - Municipal 

INSPECTOR ID#:  

84022 S - State 

FACILITY EVALUATION RATING:  

3 - Satisfactory 

INSPECTION TYPE:  

Compliance Evaluation 

DATE(S):  ENTRY TIME:  EXIT TIME: 

1/5/2017  10:00  13:00 
                    
                    

PERMIT EFFECTIVE DATE: 

11/1/2012  

PERMIT EXPIRATION DATE:   

10/31/2017 

RESPONSIBLE OFFICIAL 

NAME:  /  TITLE 

Jerald Marberry  /  Mayor 
COMPANY:  
City of Flippin 
MAILING ADDRESS: 

PO Box 40       
CITY, STATE, ZIP:  
Flippin AR 72634 
PHONE & EXT:  /  FAX:  

870-453-8300        /        
EMAIL:  

mayor@cityofflippin.com 

FAYETTEVILLE SHALE RELATED: N 

FAYETTEVILLE SHALE VIOLATIONS: N 
INSPECTION PARTICIPANTS 

NAME/TITLE/PHONE/FAX/EMAIL/ETC.: 

Jerald Marberry/Mayor/(870) 453-
8300/mayor@cityofflippin.com 
JL Wagoner (Lic# 010535)/Public Works Director/(870) 
405-0600/cofmaintenance@hotmail.com 
Scott Garrison (Lic# 008578)/WW Operator 
Susan Poe/ARWA 
District 2 Inspector Skyler Schlick 

CONTACTED DURING INSPECTION: Yes 

AREA EVALUATIONS  
(S=Satisfactory, M=Marginal, U=Unsatisfactory, N=Not Applicable/Evaluated) 

S PERMIT S FLOW MEASUREMENT N STORMWATER 
S RECORDS/REPORTS S LABORATORY S FACILITY SITE REVIEW 
M OPERATION & MAINTENANCE S EFFLUENT/RECEIVING WATER S SELF-MONITORING PROGRAM 
S SAMPLING S SLUDGE HANDLING/DISPOSAL N PRETREATMENT 
** OTHER:        

SUMMARY OF FINDINGS 
The following violations were noted during the inspection: 
 
1.)  At the time of the inspection, the facility did not have a licensed Class III operator.  However, they were contracting a 
Class III operator from the City of Yellville to check on the plant twice/week.  This is a violation of Part II, Condition #1 of the 
permit.  Mr. JL Wagoner, Public Works Director for the City of Flippin, passed the Class III exam on Jan 27, 2017.  No further 
response required for this item. 
 
2.)  The plant’s two secondary clarifiers are undersized for the influent flow that comes into the plant during high rain 
events (design flow is 0.175 MGD).  Solids are washing out of the second clarifier (ran in series) onto the intermittent sand 
filters.  Additionally, the plant will not be able to handle additional hookups into the system, which limits the city’s ability to 
economically grow.  This is a violation of Part III, Section B, 1, A. of the permit.  The city needs to investigate means of 
correcting the ongoing washout of solids onto the intermittent sand filters. 
 
3.)  Two of the sludge drying beds contain thick vegetation.   This is a violation of Part III, Section B, 1, A. of the permit.  
Vegetation must be removed from the sludge drying beds. 
 
4.)  The following information is lacking or confusing on the contract lab’s Chains of Custody (COC) and are violations of 
Part III, Section C, 3 of the permit: 

• The preservation coding for Ammonia (NH3-N) is confusing.  Ammonia samples are to be cooled to ≤ 6°C and 
preserved with H2SO4 to pH2 per 40 CFR 136.  Ammonia is under a heading with “H2SO4.”  However, the lab 
analysis sheet makes the distinction of “samples iced at collection.” 

• There is no indication on the COC or lab analysis sheets that samples were received at the required temperature 
(i.e., sample temperature recorded once received). 

• Duplicate results are not supplied with the contract lab’s analysis sheets. 
 



Inspection Report:  City of Flippin POTW, AFIN: 45-00021, Permit #:  AR0021717 

Inspection Report Page 3 of 18 

5.)  The contract lab’s complete name and mailing address are not listed on the Discharge Monitoring Reports (DMR) 
reviewed (April, July, and Oct 2015).  This is a violation of Part III, Section C, 5 of the permit.  This information needs to be 
included when submitting DMR through NetDMR. 
 
6.)  Loading calculations for April and July 2015 cannot be duplicated with the data provided (see DMR Calculation Check 
sheets on Pages 8-9).  Facility needs to contact the contract lab and determine what data are being used to generate values 
reported on DMR.  Corrected DMR may need to be submitted to the Enforcement Branch. 
 
Additional Information: 
 
Please be advised a complete permit renewal application is due to the Department by May 1, 2017 (see Part III, Section D, 10 
of the permit).  For information regarding permit renewal, please contact the Office of Water Quality Permits Branch by 
phone at (501) 682-0623 or via website at https://www.adeq.state.ar.us/water/permits/npdes/individual/ 

GENERAL COMMENTS 
On Thurs, Jan 5, 2017, an inspection was conducted of the City of Flippin POTW with the above-mentioned inspection 
participants.  The inspection consisted of a site assessment and a records review. 
 
Site assessment: 
 
The city operators a traditional activated sludge plant.  Treatment consists of vortex screen, EQ basin, oxidation ditch with 
rotors (surface aeration), two secondary clarifiers (ran in series), dosing tank, intermittent sand filters (4), UV disinfection, 
post-aeration, and discharge from Outfall 001 to the receiving stream.  Wasted sludge from the secondary clarifiers is 
routed to an aerobic digester and then to drying beds (2 at 35’x21’ and 2 at 21’x21’) for dewatering prior to being hauled to 
IESI landfill in Cherokee Village (~ one container/month). 
 
City personnel are reporting that high rain events (> 5 inches) increase the influent flow into the plant.  The secondary 
clarifiers are under-designed to accommodate this increase in flow, and solids are wasting out onto the intermittent sand 
filters.  The city supplied three years of influent flow data (influent flow is recorded daily).  The design flow for the plant is 
0.175 MGD; and of the 36 months of influent flow data reviewed, the plant exceeded design flow for 24 months.  Even 
during historically dry weather, the plant was at maximum design flow.  This puts limitations on the city’s ability to acquire 
additional hookups, which can negatively impact the city’s economic development. 
 
Overall, the facility grounds and treatment plant components were well-maintained and clean.  Facility continues to 
generate high quality effluent regardless of plant conditions. 
 
Records review: 
 
The facility maintains well-organized records for process control and final effluent parameter reporting.  For in-house 
calibration records, the facility should have before/after columns for initial and final readings for the DO and pH meters.  
Additionally, slope should be recorded for the pH meter.  The facility recently replaced the DO and pH meters, and records 
should reflect any changes in make/model/serial number of the new meters. 
 
The contract lab’s complete name and mailing address are not on DMR.  Also, the contract lab is not reporting the duplicate 
results for analyzed samples.  The preservation coding for NH3-N is confusing on the contract lab’s Chain of Custody, and 
there is no information regarding the temperature in which samples were received. 

INSPECTOR’S SIGNATURE: Kerri McCabe DATE: 3/8/2017 

SUPERVISOR’S SIGNATURE: Jason Bolenbaugh DATE: 3/10/2017  
 

https://www.adeq.state.ar.us/water/permits/npdes/individual/


Inspection Report:  City of Flippin POTW, AFIN: 45-00021, Permit #:  AR0021717 

Inspection Report Page 4 of 18 

SECTION A:  PERMIT VERIFICATION 
PERMIT SATISFACTORILY ADDRESSES OBSERVATIONS S  M  U  NA  NE 
DETAILS:   
1. CORRECT NAME AND MAILING ADDRESS OF PERMITTEE:   Y  N  NA  NE 
2. NOTIFICATION GIVEN TO EPA/STATE OF NEW DIFFERENT OR INCREASED DISCHARGES:   Y  N  NA  NE 
3. NUMBER AND LOCATION OF DISCHARGE POINTS AS DESCRIBED IN PERMIT:   Y  N  NA  NE 
4. ALL DISCHARGES ARE PERMITTED:   Y  N  NA  NE 
 

SECTION B:  RECORDKEEPING AND REPORTING EVALUATION 

RECORDS AND REPORTS MAINTAINED AS REQUIRED BY PERMIT S  M  U  NA  NE 
DETAILS:  Permittee samples flow, DO, and pH; contract lab samples other parameters. 
1. ANALYTICAL RESULTS CONSISTENT WITH DATA REPORTED ON DMRS:   Y  N  NA  NE 
2. SAMPLING AND ANALYSES DATA ADEQUATE AND INCLUDE:   S  M  U  NA  NE 

a. DATES AND TIME(S) OF SAMPLING:   Y  N  NA  NE 
b. EXACT LOCATION(S) OF SAMPLING:   Y  N  NA  NE 
c. NAME OF INDIVIDUAL PERFORMING SAMPLING:   Y  N  NA  NE 
d. ANALYTICAL METHODS AND TECHNIQUES:   Y  N  NA  NE 
e. RESULTS OF CALIBRATIONS:   Y  N  NA  NE 
f. RESULTS OF ANALYSES:   Y  N  NA  NE 
g. DATES AND TIMES OF ANALYSES:   Y  N  NA  NE 
h. NAME OF PERSON(S) PERFORMING ANALYSES:   Y  N  NA  NE 

3. LABORATORY EQUIPMENT CALIBRATION AND MAINTENANCE RECORDS ADEQUATE:   S  M  U  NA  NE 
4. PLANT RECORDS INCLUDE SCHEDULES, DATES OF EQUIPMENT MAINTENANCE AND REPAIR:   S  M  U  NA  NE 
5. EFFLUENT LOADINGS CALCULATED USING DAILY EFFLUENT FLOW AND DAILY ANALYTICAL DATA: Contract lab measured flow at 

sample collection (reported 218 gpm); daily totalized flow used for loading calculations.  Y  N  NA  NE 

 

SECTION C:  OPERATIONS AND MAINTENANCE 

TREATMENT FACILITY PROPERLY OPERATED AND MAINTAINED S  M  U  NA  NE 
DETAILS:  Traditional activated sludge plant. 
1. TREATMENT UNITS PROPERLY OPERATED:   S  M  U  NA  NE 
2. TREATMENT UNITS PROPERLY MAINTAINED:  Sludge drying beds contain vegetation; weirs at clarifiers and post-aeration 

should be cleaned. S  M  U  NA  NE 

3. STANDBY POWER OR OTHER EQUIVALENT PROVIDED:  Onsite generator. S  M  U  NA  NE 
4. ADEQUATE ALARM SYSTEM FOR POWER OR EQUIPMENT FAILURES AVAILABLE:   S  M  U  NA  NE 
5. ALL NEEDED TREATMENT UNITS IN SERVICE:   S  M  U  NA  NE 
6. ADEQUATE NUMBER OF QUALIFIED OPERATORS PROVIDED:  Class III (1), Class II (3), and Class I (1) S  M  U  NA  NE 
7. SPARE PARTS AND SUPPLIES INVENTORY MAINTAINED:   S  M  U  NA  NE 
8. OPERATION AND MAINTENANCE MANUAL AVAILABLE:   Y  N  NA  NE 
9. STANDARD OPERATING PROCEDURES AND SCHEDULES ESTABLISHED:   Y  N  NA  NE 